

Test Certificate Latex HA

Type : Centrifuged Latex HA 60%
Date tested : June 21, 2012

Property	Samples No.				Latex HA Limit
	1	2	3	4	
TSC %	61,7	61,6	61,8	61,6	61,5 min
DRC %	60,2	60,3	60,3	60,2	60,0 min
NH3 %	0,66	0,68	0,70	0,67	0,6 min
KOH	0,33	0,32	0,32	0,31	0,8 max
VFA	0,018	0,017	0,016	0,019	0,02 max
MST	650	650	650	650	475 min
NRS %	1,2	1,3	1,3	1,2	2 max

All tests on the samples submitted are carried out according to Vietnamese Standard TCVN 3769:1995